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BARGE PIPING TEST R

Note: Test Resulb are valid for one {{} Year from Date of Test !
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LETTER EXPIRATION DATE (One Year from Test):

Cargo Piplng and Valves (Date of Test):

Tst Pressure {Psi}:

Gargo Pressure Gauge (Date of Test):

Percent AccuracY (%):
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Test Pressure {Psi):
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INSTR{JCTIONS: FII-I, OUT COIIPLETELY" WRiTE "ilIfA'' OhI ANY I'ION.APPI.ICABLE LINE.

DISTRIBUTION: ptase original as last page of "USGG Papers Folder" located in Barge

document mailbox.
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TF-{IS EARGE I-{AS BEEN TESTED [N ACCCRDANCE WITI-{ 33 CFR, PAR,T
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